PARTS MANUAL

MULTIQUIP

AR14H VIBRATORY TANDEM-
RIDE-ON ROLLER

(HONDA GX630RHKAF GASOLINE ENGINE)

Revision #1 (09/06/19)

To find the latest revision of this publication or
associated operation manual, visit our [:
website at: www.multiquip.com

THIS MANUAL MUST ACCOMPANY THE EQUIPMENT AT ALL TIMES.



TABLE OF CONTENTS

AR14H Ride-On
Tandem Roller

Table Of CONtENtS.......cccevvveseeeccece s 2
Explanation Of Code In Remarks Column............... 4
Suggested Spare Parts ..........cccoeovvvrniccnnnnnn, 5

Component Drawings

Nameplate And Decals Assembly ............cccccueee. 6-9
Right-Side Rear Roller Assembly..................... 10-11
Left-Side Rear Roller Assembly ............c.ccee.... 12-15
Right-Side Front Roller Assembly..................... 16-17
Exciter ASSemDBIY ........cocvvvrnicirrcce, 18-19
Hydraulic Drive Motor Assembly............ccccceune. 20-21
Hydraulic Cylinder Steering Assembly ............. 22-23
Hydraulic Motor Vibratory Assembly................. 24-25
Hydraulic Pump/Filter Assembly...........ccccc..... 26-27
Hydraulic Block/Pump/Filter Assembly............. 28-29
Articulation ASSembIY ........ccccvvririennrrnine 30-31
Steering Cylinder Assembly .........ccccovvvricnnn. 32-33
Chassis Body 1 Assembly ..........cccoocrerrirrenen. 34-35
Chassis Body 2 Assembly..........ccccevrrvrecnn. 36-37
Engine ASSEMDIY........ccovvvvririerrrr s, 38-39
HOOd ASSEMDIY ..o 40-41
Muffler ASSEMDIY ..o 42-43
Scraper ASSEMDIY ........coviererrieeerncerneeiens 44-45
Battery And Fuel Tank Assembly............cc........ 46-47
Safety Bar ASSembly .........cccovveernicnnieinenns 48-49
Seat ASSEMDIY.......coveerereeirrrcrree s 50-51
Steering Column Assembly ........cc.ococvnirirenee 52-53
Steering ASSEMDBIY........covveerrerrerreenrereerens 54-55
Water Tank And Filter Assembly............c.cc...... 56-57
Manifold ASSEMDIY.........ccvvrrrrirrriceirieirienes 58-59

Honda GX630RHKAF Gasoline
Engine

Fan Cover ASSEMDIY.........cccovveeeurriererincininenn. 60-61
Carburetor ASSEMDIY .........ccevrerrernierrireinenns 62-63
Air Cleaner ASSembly ..........cccveerreeerneeenenens 64-65
Fuel Pump Assembly.........cccooeeernnnnccnnnnnn, 66-67
Fly Wheel Assembly ..........cocovveecvnnnnicicnne, 68-69
Cylinder Head Assembly ..........cccoevvrrrnicnnn 70-71
Ignition Coil ASSEMDIY .....c.cuvvieririrircciee, 72-73
Starter Motor Assembly..........ccocoevvrrrnicnnn 74-75
Control ASSEMDIY ... 76-77
Crankcase ASSemDbIY........cccovveeeereenrrnecnns 78-79
Rectifier ASSembly........cccovvircccennrncinn, 80-81
Crankcase Cover Assembly ..........ccccvvrrenennn 82-83
Crankshaft ASSembly.........cccooverniernicininns 84-85
Piston ASSEMDIY ..o 86-87
Camshaft ASSEMDIY.........cocerrirrnirrncers 88-89
Label ASSEMDBIY ........covverirrrreeeeeeeees 90-91

Specifications and part numbers are subject to change
without notice.

PAGE 2 — AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19)



NOTES

AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19) — PAGE 3



EXPLANATION OF CODE IN REMARKS COLUMN

The following section explains the different symbols and
remarks used in the Parts section of this manual. Use the
help numbers found on the back page of the manual if there
are any questions.

The contents and part numbers listed in the parts
section are subject to change without notice. Multiquip
does not guarantee the availability of the parts listed.

SAMPLE PARTS LIST

NO. PARTNO. PARTNAME  QTY. REMARKS

1 12345  BOLT e 1....INCLUDES ITEMS W/%
2% WASHER, 1/4 IN. ......... NOT SOLD SEPARATELY
2% 12347  WASHER, 3/8 IN...1 .....MQ-45T ONLY

3 12348  HOSE..n.... AR ...MAKE LOCALLY

4 12349  BEARING.... 1.....S/N 23458 AND ABOVE
NO. Column

Unique Symbols — All items with same unique symbol
(@, #, +, %, or >) in the number column belong to the
same assembly or kit, which is indicated by a note in the
“Remarks” column.

Duplicate Iltem Numbers — Duplicate numbers indicate
multiple part numbers, which are in effect for the same
general item, such as different size saw blade guards in
use or a part that has been updated on newer versions
of the same machine.

When ordering a part that has more than one item
number listed, check the remarks column for help in
determining the proper part to order.

PART NO. Column

Numbers Used — Part numbers can be indicated by a
number, a blank entry, or TBD.

TBD (To Be Determined) is generally used to show a
part that has not been assigned a formal part number
at the time of publication.

A blank entry generally indicates that the item is not sold
separately or is not sold by Multiquip. Other entries will
be clarified in the “Remarks” Column.

QTY. Column

Numbers Used — Item quantity can be indicated by a
number, a blank entry, or A/R.

A/R (As Required) is generally used for hoses or other
parts that are sold in bulk and cut to length.

Ablank entry generally indicates that the item is not sold
separately. Other entries will be clarified in the “Remarks”
Column.

REMARKS Column

Some of the most common notes found in the “Remarks”
Column are listed below. Other additional notes needed
to describe the item can also be shown.

Assembly/Kit — All items on the parts list with the
same unique symbol will be included when this item is
purchased.

Indicated by:
“INCLUDES ITEMS W/(unique symbol)”

Serial Number Break — Used to list an effective serial
number range where a particular part is used.

Indicated by:

“SIN XXXXX AND BELOW”
“SIN XXXX AND ABOVE”
“SIN XXXX TO S/N XXX”

Specific Model Number Use — Indicates that the part
is used only with the specific model number or model
number variant listed. It can also be used to show a
part is NOT used on a specific model or model number
variant.

Indicated by:

“XXXXX ONLY”
“NOT USED ON XXXX”

“Make/Obtain Locally” — Indicates that the part can
be purchased at any hardware shop or made out of
available items. Examples include battery cables, shims,
and certain washers and nuts.

“Not Sold Separately” — Indicates that an item cannot
be purchased as a separate item and is either part of an
assembly/kit that can be purchased, or is not available
for sale through Multiquip.

PAGE 4 — AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19)



SUGGESTED SPARE PARTS

AR14H RIDE-ON ROLLER HONDA GX630RHKAF GASOLINE ENGINE

Qty. PIN Description (I 980795587G......... SPARK PLUG, (ZFR5F)
L 803120..........connn.. CABLE, THROTTLE R 16910Z6L003 .......FILTER, FUEL ENGINE
T, 506239, CABLE, CHOKE S 15400RTAQ04....... CARTRIDGE OIL FILTER
T, 513324.......ccceue. CABLE,FORWARD/REVERSE ~ 3............ 1721026L010 ....... ELEMENT SET

L 521329.....ciicrc WATER PUMP [p— 17218261000 ....... FILTER OUTER

T, 803724.................. SWITCH, IGNITION W/KEYS

K TR 35100Z6L003 ....... KEY, IGNITION SWITCH

(G 506221........cccoevue OIL FILTER, HYDRAULIC Part numbers on this Suggested Spare Parts list may
(G 508667.................. ELEMENT OIL, HYDRAULIC supersede/rep|ace the part numbers shown in the
| ST 98263.......cccveveee. CAP, HYDRAULIC TANK following parts lists.

I 801532......ccccvvnne FILTER, WATER

T, 520820.......cccuueee. CAP, FUEL TANK

T 42435.........cocoen. CAP, WATER TANK

4. 802621......cccceuune. SCRAPER BLD./RUBBER FR.

TS 803078........cccevenee SCRAPERBLD/RUBBERREAR

L. S 803081......cccevernne SCRAPER BLD. INTERNAL

AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19) — PAGE 5



NAMEPLATE AND DECALS ASSY.

(f\ Engine RPM Setting)

(without charge)

High RPM: RPM Before starting
— this equipment.

Low RPM: RPM

N Connect
_ A battery cables.
& ol ey o X =
.I H M\ case
12vDC i Spl ) ].“ o e i,
= RI IRON

Operating RPM 3,200 + or - 50
to obtain best compaction performance

PULL TO
BRAKE _@

N

m JALAR PARA
FRENO
OWNER’S MANUAL
i
3 | Al

QUALITY

ENGINE ON =RPM H
ENGINE OFF = OPERATING HOURS |

WARNING Frirailome snore

MANAGEMENT SYSTEM
CERTIFIED ON
% % 1S0 9001:2008
stas2
N
|

/N WARNING A
O CRUSHING
DO NOT JUNP S;]%
FHACHNE TS
wonew 0 W |

For Application On MULTIQUIP AR14H
00 LB:
Per 0 3471:2008

SAFETY
INSTRUCTIONS

|~

vt . GREASE
EVERY 75 HOURS

PINCH POINT

PAGE 6 — AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19)



NAMEPLATE AND DECALS ASSY.

coooxloum-hoor\)—-‘z
o

PART NO.
519189
511738
804046
345336
518524
520935
513393
511733
511724
511735
511739
513707
804270
804269
804271
804275
35137
804044
513580

PART NAME QrTy. REMARKS

DECAL: WARNING, BATTERY CABLES 1
DECAL: DANGER, WORKING ON SLOPES 1
DECAL: PULL TO BRAKE 1
DECAL: READ OWNER'S MANUAL 1
DECAL: QUALITY MANAGEMENT ISO 1
DECAL: SAFETY INSTRUCRIONS 1
DECAL: SECURING POINT INDICATOR.......... L POINT ARROW UP

DECAL: HYDRAULIC OIL INDICATOR 1

DECAL: GREASE EVERY 75 HOURS 2

DECAL: PINCH POINT 1

DECAL: CAUTION, READ INSTRUCTIONS 1

DECAL: ATTENTION, FUEL REFILL 1

DECAL: APPLICATION, MQ AR14H 1

DECAL: WARNING SEAT BELT 1

DECAL: WARNING, ROPS 1

DECAL: OPERATING ENGINE RPM 1

DECAL: READ MANUAL ASK FOR TRAINING 1

DECAL: 12 VDC ACCESSORY 1

DECAL: ENGINE RPM SETTING, NO CHRG. 1

SERIAL PLATE ..ot L IS CONTACT MQ PARTS DEPT.

AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19) — PAGE 7



NAMEPLATE AND DECALS ASSY. CONTINUED

RIGHT SIDE

HYDRAULIC
OIL LEVEL ,
INDICATOR =

LEFT SIDE

CAUTION

x

(8)—AR-14H

MULTIQUIP

AR-14H—(8)

PAGE 8 — AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19)



NAMEPLATE AND DECALS ASSY. CONTINUED

QOOO\IO)CHAOOI\)—L‘Z
o

PART NO. PART NAME Qry. REMARKS

13118 DECAL: POWDER COATED 1

513469 DECAL: CAUTION STRIPE PATTERN............... T, HORIZONTAL PLACEMENT
804120 DECAL: MQ LOGO, LARGE 1

511726 DECAL: HYDRAULIC OIL LEVEL INDICATOR 1

511735 DECAL: PINCH POINT 1

511718 DECAL: CAUTION STRIPE PATTERN.............. PR VERTICAL PLACEMENT
513688 DECAL: MQ LOGO, SMALL 2

804042 DECAL: AR-14H MQ LOGO 2

511736 DECAL: WARNING, ENGAGE LOCKBAR 1

AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19) — PAGE 9



RIGHT-SIDE REAR ROLLER ASSY.

RIGHT-SIDE REAR ROLLER SUPPORT
PLATE AS VIEWED FROM
THE OPERATOR’S SEAT

REAR DRUM

PAGE 10 — AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19)



RIGHT-SIDE REAR ROLLER ASSY.

NO. PARTNO. PART NAME QrTy. REMARKS
10 800718 ROLLER, REAR 1

20 505988 PLUG, 5/8" ALLEN HEAD 1

30 492584 NUT, LOCK 1/2" DIA.NC 2

40 503735 BEARING, FLANGE 1

50 800724 REAR ROLLER SUPPORT PLATE, RS 1

60 802783 COVER, RIGHT REAR 1

70 492396 HEX HEAD CAP SCREW, 1/2" NCX2" G5 2

80 EM963692 BOLT 1/2" UNCX1-1/2" ... b, REPLACES P/N 492394
90 802408 CNTR. SNK. SCREW, 1/4" NCX1-1/4" G5 4

100 492581 NUT 1/4"-20, NYLON LOCKNUT 4

AR14H TANDEM VIBRATORY ROLLER  PARTS MANUAL — REV. #1 (09/06/19) — PAGE 11



LEFT-SIDE REAR ROLLER ASSY.

LEFT-SIDE REAR ROLLER SUPPORT
PLATE AS VIEWED FROM
THE OPERATOR'’S SEAT

PAGE 12 — AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19)



LEFT-SIDE REAR ROLLER ASSY.

NO. PARTNO. PART NAME Qry. REMARKS

110 3019092 WASHER, 3/8" ..., (ST REPLACES P/N 508346
120 EM963610 CAP SCREW. ...t (T REPLACES P/N 492375
130 802187 DRIVE PLATE 1

140 3019092 WASHER, 3/8" ..., (T REPLACES P/N 508346
150  EM963610 BOLT, 3/8" ... B REPLACES P/N 492376
160 505984 HUB 1

170  EM503803 PINS, DOWEL 3/8"X 1".....oooeierrirreiniereireiniens PR REPLACES P/N 503803
180 800730 REAR ROLLER SUPPORT PLATE, LS 1

190 802977 SHAFT, BRAKE 1

200 505081 NUT HEX 7/16" 2

210 802978 SHAFT, BRAKE 1

220 802241 BRACKET, BRAKE 1

230 802976 SHAFT, BRAKE PIVOT 1

240 504724 NYLOCK NUT 5/8" NC G5 1

250  EM969013 NYLOCK NUT ...ovmiiiiriisieneneiseiseene s 2o, REPLACES P/N 492583
260 492378 BOLT, G5, HHCS 2

270 800743 COVER, LEFT REAR 1

280 802408 COUNTER SUNK BOLT 1/4: NC X 1-1/4" 4

290  EM963692 BOLT 1/2" UNCX1-1/2"...corrieecrinieins b, REPLACES P/N 492394
300 492581 NUT 1/4"-20 NYLON LOCKNUT 4

310 515396 MOTOR, HYDRAULIC 1

311 07011-015 KEY, WOODRUFF #1008 5/16" X 1" 1

320  EM924006 PIN, COTTER ..o T, REPLACES P/N 491690
330 511159 WASHER, FLAT 1" 1

331 025113 CASTLE NUT, 1"-20 THREAD 1

340 802915 HEX HEAD BOLT 1/2" NC X 3" G8 4

360 492584 NUT, LOCK 1/2" DIA.NC 4

370 506191 FITTING 2

380  29298-001 BRAKE BAND ASSEMBLY 1

390 530344 PIN CLEVIS 1/2" 2

400 EM491686 PIN COTTER ... B, REPLACES P/N 491686
410 802083 SUPPORT, BRAKE 1

420 802233 SPRING, BRAKE 1

430 530343 PIN CLEVIS 3/8" 1

440 3019092 WASHER, FLAT 3/8".......coiieererieeireneine, | IS REPLACES P/N 506488
450 802079 BRACKET, BRAKE 1

460 491701 FITTING ZERK 1

470 530342 YOKE, ADJUSTABLE 1

480 100536 WASHER, BRAKE 1

490 492363 BOLT 5/16" DIA. NCX3/4" G5 1

AR14H TANDEM VIBRATORY ROLLER  PARTS MANUAL — REV. #1 (09/06/19) — PAGE 13



LEFT-SIDE FRONT ROLLER ASSY.

@ LEFT-SIDE FRONT ROLLER SUPPORT
PLATE AS VIEWED FROM

THE OPERATOR’S SEAT

PAGE 14 — AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19)



LEFT-SIDE FRONT ROLLER ASSY.

NO. PARTNO. PART NAME Qry. REMARKS

10 800734 ROLLER, FRONT 1

400 0166 A WASHER, LOCK 3/8" DIA. .......ccovviiiriiiirine, T REPLACES P/N 492624
410  EM963610 CAP SCREW. ..o T REPLACES P/N 492375
420 800711 RUBBER SHOCK MOUNT 4

430 3019092 WASHER 3/8" ..., [T REPLACES P/N 508346
440  EM963610 CAP SCREW ..., B REPLACES P/N 492375
450 800742 DRIVE PLATE 1

470 2105164 NUT, NYLON 5/16-18 ......coovvererriinnicrcirciniin B, REPLACES P/N 492582
480 505984 HUB 1

490  EM503803 PINS DOWEL 3/8X1"......ooiieiirinereieiin 2, REPLACES P/N 503803
500 800737 FRONT ROLLER SUPPORT PLATE, LS 1

510  EM924006 PIN COTTER ... T REPLACES P/N 491690
520 511159 WASHER, 1" 1

530 515396 MOTOR, HYDRAULIC 1

531 07011-015 KEY, WOODRUFF #1008 5/16" X 1" 1

540 802915 BEARING, EXCITER SHAFT 4

560 492584 NUT, LOCK 1/2" DIA.NC 4

570 506191 FITTING 2

580 800743 RETAINER 1

590  EM963692 BOLT, 172" UNCX1-1/2" ..o b, REPLACES P/N 492394
600 802408 COUNTER SUNK BLT. 1/4"NC X 1-1.4"G8 4

610 492581 NUT, 1/4"-20 NYLON LOCKNUT 8

615 025113 CASTLE NUT, 1-20 THREAD 1

AR14H TANDEM VIBRATORY ROLLER  PARTS MANUAL — REV. #1 (09/06/19) — PAGE 15



RIGHT-SIDE FRONT ROLLER ASSY.

RIGHT-SIDE FRONT ROLLER SUPPORT

PLATE AS VIEWED FROM

/ _ THE OPERATOR’S SEAT
o[ \ o
V /ﬂ‘ B

NOTES:
APPLY GREASE CASTROL LONGTIME PD-2.

PAGE 16 — AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19)



RIGHT-SIDE FRONT ROLLER ASSY.

NO. PARTNO. PART NAME QTy. REMARKS

20 506145 HOUSING BEARING 1

30 506147 BEARING 1

40 506136 RING RETAINING 1

50 508665 COUPLER 1

60 506142 MOUNT, VIBRATION 1

70 EM923023 WASHER, FLAT 5/16"........ooeiereereerreiens B REPLACES P/N 492597
80 011208025 BOLT, 8X25T ... B, REPLACES P/N 508342
90 492264 BOLT, 3/8" X 1" 6

100 506141 SHOCK MOUNT 3

110 508340 STUD M8X40 6

120 EM923343 WASHER, LOCK 5/16" ........ooieiriririeieiein, (SR REPLACES P/N 492623
140 800739 FRONT ROLLER SUPPORT PLATE, RS 1

150  EM963692 BOLT, 1/2"UNCX1-1/2" ..o b, REPLACES P/N 492394
160 802783 SUPPORT, LEFT REAR 1

170 802408 HEX HEAD BOLT 1/4" NC X 1-1/4": G8 4

180 506220 PUMP, HYDRAULIC 1

210  EM923343 WASHER, LOCK 5/16" .......ooerirriricrirreineine, b, REPLACES P/N 492623
220 492363 BOLT, 5/16" DIA.NC X 3/4" G5 4

230 3019092 WASHER 3/8" ..., B, REPLACES P/N 508346
240  EM963610 CAP SCREW. ..ot B, REPLACES P/N 492375
250 513285 HOUSING BEARING RIGHT 1

280 801222 SHIM 2

290 492254 BOLT, 1/4" NC X 3/4" G8 8

320 506144 SEAL 1

370 506135 RING RETAINING 2

380 513286 OIL SEAL 65X100X9 2

610 492581 NUT 1/4"-20 NYLON LOCKNUT 8

630 491382 ELBOW, 90° 2

640 519967 FITTING, STRAIGHT 2

650 506131 BEARING 2

AR14H TANDEM VIBRATORY ROLLER * PARTS MANUAL — REV. #1 (09/06/19) — PAGE 17



EXCITER ASSY.

NOTES:
APPLY GREASE CASTROL LONGTIME PD-2.

PAGE 18 — AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19)



EXCITER ASSY.

NO.

50

260
270
280
290
300
310
330
340
360
370
380
390

PART NO.
508665
EM927040
492467
801222
492254
3019092
EM963610
490964
506131
803052
506135
513286
513287

PART NAME
COUPLER ASSY.

KEY WOODRUFF ...

SCREW, ALLEN 5/16"
SHIM
BOLT, 1/4" NC X 3/4" G8

WASHER 3/8" ...,
CAP SCREW........covirivcrciriricne

RING, RETAINING
BEARING

SHAFT, VIBRATORY
RING, RETAINING

OIL, SEAL 65X100X9
HOUSING BEARING LEFT

T

[=]

Y. REMARKS

NN =N —=20000MN P~ = =

................ REPLACES P/N 506250

................ REPLACES P/N 508346
................ REPLACES P/N 492375

AR14H TANDEM VIBRATORY ROLLER  PARTS MANUAL — REV. #1 (09/06/19) — PAGE 19



HYDRAULIC DRIVE MOTOR ASSY.

HYDRAULIC
(REAR)

HYDRAULIC DRIVE
MOTOR

(FRONT)
HYDRAULIC DRIVE
MOTOR

NOTES:
A HOSE COLORS SHOWN FOR CLARITY ONLY.

PAGE 20 — AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19)



HYDRAULIC DRIVE MOTOR ASSY.

NO. PARTNO. PART NAME QrTy. REMARKS
10 802917 HOSE, HYDRAULIC - DRIVE MOTOR 1
20 802918 HOSE, HYDRAULIC - DRIVE MOTOR 1
140 802930 HOSE, HYDRAULIC - MANIFOLD 1
150 802931 HOSE, HYDRAULIC - MANIFOLD 1

AR14H TANDEM VIBRATORY ROLLER  PARTS MANUAL — REV. #1 (09/06/19) — PAGE 21



HYDRAULIC CYLINDER STEERING ASSY.

__ HYDRAULIC
ﬁ\ STEERING
/4

x UNIT

sf/

i

HYDRAULIC

HYDRAULIC
CYLINDER

NOTES:
A HOSE COLORS SHOWN FOR CLARITY ONLY.

PAGE 22 — AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19)



HYDRAULIC CYLINDER STEERING ASSY.

NO. PARTNO. PART NAME QrTy. REMARKS
160 802932 HOSE, HYDRAULIC - MANIFOLD 1
170 802933 HOSE, HYDRAULIC - MANIFOLD 1
180 802934 HOSE, HYDRAULIC - STEERING PUMP 1
190 802935 HOSE, HYDRAULIC - STEERING PUMP 1

AR14H TANDEM VIBRATORY ROLLER  PARTS MANUAL — REV. #1 (09/06/19) — PAGE 23



HYDRAULIC MOTOR VIBRATORY ASSY.

HYDRAULIC MANIFOLD
BLOCK

HYDRAULIC
TANK

B

HYDRAULIC
MOTOR
VIBRATORY
ASSY

NOTES:
A HOSE COLORS SHOWN FOR CLARITY ONLY.

PAGE 24 — AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19)



HYDRAULIC MOTOR VIBRATORY ASSY.

PART NO. PART NAME QTy. REMARKS
802919 HOSE, HYDRAULIC - VIBRATION MOTOR 2
802921 HOSE, HYDRAULIC - VIBRATION MOTOR 1

AR14H TANDEM VIBRATORY ROLLER  PARTS MANUAL — REV. #1 (09/06/19) — PAGE 25



HYDRAULIC PUMP/FILTER ASSY.

HYDRAULIC
FILTER

HYDRAULIC
MANIFOLD
BLOCK

SUCTION TANK
FILTER

HYDRAULIC DRIVE
MOTOR FRONT

NOTES:
A HOSE COLORS SHOWN FOR CLARITY ONLY.

PAGE 26 — AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19)



HYDRAULIC PUMP/FILTER ASSY.

NO. PARTNO. PART NAME QTy. REMARKS
70 802923 HOSE, HYDRAULIC, AXEL PUMP 1
80 802924 HOSE, HYDRAULIC, RETURN MANIFOLD 1
90 802925 HOSE, HYDRAULIC, RETURN MANIFOLD 1
200 802937 HOSE, SUCTION 1

AR14H TANDEM VIBRATORY ROLLER * PARTS MANUAL — REV. #1 (09/06/19) — PAGE 27



HYDRAULIC BLOCK/PUMP/FILTER ASSY.

HYDRAULIC
PUMP

\\\“‘§ \\\. ‘\
ufy‘*§!!hd¢

HYDRAULIC
FILTER

OIL DRAIN HOSE
FROM GAS ENGINE

NOTES:
A HOSE COLORS SHOWN FOR CLARITY ONLY.

PAGE 28 — AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19)



HYDRAULIC BLOCK/PUMP/FILTER ASSY.

NO. PARTNO. PART NAME QrTy. REMARKS
60 802922 HOSE, ENGINE OIL DRAIN 1
100 802926 HOSE, HYDRAULIC - RETURN FILTER 1
110 802927 HOSE, HYDRAULIC - AXEL PUMP 1
120 802928 HOSE, HYDRAUIC - GEAR PUMP 1
130 802929 HOSE, HYDRAULIC, AXLE PUMP 1

AR14H TANDEM VIBRATORY ROLLER  PARTS MANUAL — REV. #1 (09/06/19) — PAGE 29



ARTICULATION ASSY.

PAGE 30 — AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19)



ARTICULATION ASSY.

NO. PARTNO. PART NAME QTy. REMARKS

10 513299 COVER, ARTICULATING JOINT 1

20 6109180 WASHER, LOCK 1/2" DIA. ....coovvieiiiriiririnne, L REPLACES P/N 492626
30 492276 BOLT 1/2"NC X 1-1/2" 4

40 508880 PLUG, ALLEN HEAD, 1/8" NPT 1

50 0166A WASHER, LOCK 3/8" DIA. ..., ST REPLACES P/N 492624
60 EM963610 BOLT, 3/8" ... Berrees REPLACES P/N 492376
70 513300 RETAINER PLATE 1

80 513301 SPACER 1

90 506164 BEARING 1

100 6109180 WASHER LOCK 1/2" DIA. ..o, 4o REPLACES P/N 492626
110 510717 BOLT 1/2 X 1-3/4" 4

120 513302 BASE, ARTICULATING JOINT 1

130 513303 JOINT ARTICULATING 1

140 6109180 WASHER, LOCK 1/2" DIA. .....cooevrirriiiiine, 4o, REPLACES P/N 492626
150 492276 BOLT 1/2"NC X 1-1/2" G8.8 G 4

AR14H TANDEM VIBRATORY ROLLER  PARTS MANUAL — REV. #1 (09/06/19) — PAGE 31



STEERING CYLINDER ASSY.

PAGE 32 — AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19)



STEERING CYLINDER ASSY.

NO. PARTNO. PART NAME QTYy. REMARKS

160 514201 NUT, 3/4" NC, G5 2

170 513294 ROD END 2

180  EM401489 MOUNTING BOLT ......covvririrrinrerercrnieniienns 2o, REPLACES P/N 514347
190 507444 SPACER 2

200  EM968266 NUT 3/4" ..o 2o, REPLACES P/N 513295
210 802624 ROD, STABLIZER 1

220 802375 CYLINDER, HYDRAULIC 1

230 511808 ADAPTER STRAIGHT 2

240 519967 ELBOW, 90 2

250 492413 BOLT 5/8" UNC X 3-1/2" 2

260 504724 NUT, 5/8" NC G5 2

270 802964 ADAPTER, STRAIGHT 1

280  EM505491 ELBOW 45 DEG 1/8".......oveiceivvceren T REPLACES P/N 505491

AR14H TANDEM VIBRATORY ROLLER  PARTS MANUAL — REV. #1 (09/06/19) — PAGE 33



CHASSIS BODY 1 ASSY.

PAGE 34 — AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19)



CHASSIS BODY 1 ASSY.

NO. PARTNO. PART NAME QTy. REMARKS

100 503114 SCREW, HHC 5/16-18 X 3-1/2 2

110 520461 BREATHER 2

120 801791 SEAL 2

130 520460 COVER 1

140 520343 O-RING 2

150 510717 BOLT 1/2 X 1-3/4" 2

160 98263 CAP, HYDRAULIC SUCTION 1

170 3103160 WASHER, LOCK 3/16" ... B REPLACES P/N 492621
180 492267 BOLT, ALLEN 10 X 32 X 26" 6

190 800792 EXTENSION ADAPTER 1

200 490181 SIGHT GLASS 1

210 506205 PLUG 1

227 100602 NUT, INSERT 6

270 13212 GROMMET, 1-1/4 1D 1

310 508664 FILTER HEAD 1

320 508667 ELEMENT OIL 1

330 506204 FITTING 1

340 802518 MANIFOLD BLOCK, OIL RETURN 1

350 508670 VALVE, CHECK 1

360 25507 MOTOR PLATE/SHAFT ASSY. 2

370 492595 WASHER, FLAT 3/16" 6

380 2101402 WASHER, LOCK 1/4" DIA. ..o, 2o, REPLACES P/N 492622
390 492356 BOLT 1/4" X 3/4" 2

400 2508 SCREW, HHC 1/4-20X2-1/4 ......cooverriiriricren. 2o, REPLACES P/N 512414
410 492581 NUT 1/4"-20 NYLON LOCKNUT 2

420 802715 ADAPTERT FITTING 1

460 506221 FILTER, HYDRAULIC 1

470 802725 ADAPTER FITTING 1

530 506195 FITTING 2

540 25429 FLAP, FRONT WATER SHIELD 1

600 505976 CLAMP.....ooviiiiriseee e 2, SET OF TWO PIECES
610 506185 PLATE, CORNER 1

620  EM923343 WASHER, LOCK 5/16" ..o, L IR REPLACES P/N 492623
630 2105162 SCREW, HHC ..o T REPLACES P/N 492367
1050 506193 FITTING 1

1060 506195 FITTING 1

1390 506207 CLAMP, HOSE 2

AR14H TANDEM VIBRATORY ROLLER  PARTS MANUAL — REV. #1 (09/06/19) — PAGE 35



CHASSIS BODY 2 ASSY.

PAGE 36 — AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19)



CHASSIS BODY 2 ASSY.

NO. PARTNO. PART NAME QTYy. REMARKS

20 3019092 WASHER, FLAT 3/8"......coiieririreeeeeen, B REPLACES P/N 492598
30 EM217 BOLT .. 2, REPLACES P/N 492381
40 EM969013 NUT 3/8" NC INS.NYLON G8.........ccoererrirrnnnee 5 REPLACES P/N 492583
970 802991 SUPPORT, CABLE 1

980  EM959080 ROD, END.....oovviviviiiriininieeeseseeeeeisis T REPLACES P/N 959080
990  EM963610 BOLT, 3/8" ...t L I REPLACES P/N 492376
1040 520519 EXTENSION ROD 1

1150 23506 CANISTER, CARBON 800CC 1

1230 2105162 SCREW, HHC ..o A REPLACES P/N 492367
1240 2105164 NUT, NYLON 5/16-18 ..o P REPLACES P/N 492582
1250 509161 WASHER 5/8" 2

1260 503119 NUT LOCK 4

1270 EM503115 SCREW.....cviiiicrnecseene b, REPLACES P/N 503115
1390 506207 CLAMP, HOSE 2

1400 493108 CLAMP 2

1410 100536 WASHER, BRAKE 4

1420 492595 WASHER, FLAT 3/16 4

1430 2101402 WASHER, LOCK 1/4" DIA. ....coovviiirriiriininne, b, REPLACES P/N 492622
1440 492256 SCREW, ALLEN HEAD 1/4X1" 20-NC 4

AR14H TANDEM VIBRATORY ROLLER * PARTS MANUAL — REV. #1 (09/06/19) — PAGE 37



ENGINE ASSY.

PAGE 38 — AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19)



ENGINE ASSY.

NO. PARTNO. PART NAME Qry. REMARKS

10 802003 ENGINE, HONDA 20HP-SPLINE SHAFT 1

60 801989 HYDRAULIC PUMP 1

70 3019092 WASHER, 3/8" ..., AN REPLACES P/N 508346
80 EM175 SCREW, 3/8" NC X 1-1/4" G5 2

395 800417 HOSE, 75" ...t Vo, 1 PC=1FT.

500 802726 ADAPTER FITTING 1

510 802717 ADAPTER FITTING 1

520 518821 ADAPTER FITTING 2

530 506195 FITTING 5

550 802718 ADAPTER FITTING 2

850 802986 LEVER, HYDRAULIC PUMP 1

860 803121 BRACKET, THROTTLE 1

900  EM923343 WASHER, LOCK 5/16" ..o, L IR REPLACES P/N 492623
910  EM923057 WASHER, 1/4" ..o, | IS REPLACES P/N 492596
920 011208025 BOLT, 8X25T ... T, REPLACES P/N 508342
1160 800416 REDUCER, HOSE 1

1171 520611 HOSE, 15" ..o P 1 PC=1FT.

1230 2105162 SCREW, HHC ......covccece 2, REPLACES P/N 492367
1240 2105164 NUT, NYLON 5/16-18 ..o 2o, REPLACES P/N 492582
1241 520117 CHECK VALVE, FUEL 1

1260 503119 NUT LOCK 4

1290 2101402 WASHER, LOCK 1/4" DIA. .....ccovercricrreicree, L IS REPLACES P/N 492622
1300 492595 WASHER, FLAT 3/16 FS1 1

1310 EM506599 BOLT, HEX BMM X 15.....cviiireecrisies LIS REPLACES P/N 506599

AR14H TANDEM VIBRATORY ROLLER  PARTS MANUAL — REV. #1 (09/06/19) — PAGE 39



HOOD ASSY.

PAGE 40 — AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19)



HOOD ASSY.

NO.
50
450
1090
1100
1101
1102
1110
1120
1130
1340
1350
1360

PART NO.
800785
513619
803130
803930
EM503115
503119
802751
513312
492581
2105164
2105162
509161

PART NAME

MAIN FRAME, FRONT
FITTING

COVER, ENGINE
LATCH, RUBBER

SCREW.....ooiiecsee,

NUT, LOCK

HANDLE, COVER

BOLT, 1/4" X 1"

NUT, 1/4"-20 NYLON LOCKNUT

NUT, NYLON 5/16-18 ......cccverririernnne
SCREW, HHC ...,

WASHER, 5/16"

QTy. REMARKS
1
1
1
1
Bevroree REPLACES P/N 503115
4
2
4
4
8o REPLACES P/N 492582
TR REPLACES P/N 492367
12

AR14H TANDEM VIBRATORY ROLLER  PARTS MANUAL — REV. #1 (09/06/19) — PAGE 41



MUFFLER ASSY.

PAGE 42 — AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19)



MUFFLER ASSY.

NO.
20
31
40
225
226
227
240
250
280
290
300
430
440
450
560
570
580
590
1000
1010
1020
1030
1070
1080
1140
1280

PART NO.
3019092
492380
EM969013
2101402
492595
100602
100443
520230
513314
511807
492581
520342
506196
513619
802849
513452
EM969013
020108060
23297
508344
EM923343
492362
803383
516774
803398
803425

PART NAME

WASHER, FLAT 3/8".......ccoirierririis

SCREW, HHC 3/8" X NC X 2 1/4" G5

NUT 3/8" NC INS.NYLON G8..........ccoueveee
WASHER, LOCK 1/4" DIA. .....ccvviriririnnn.

WASHER, FLAT 3/16"

NUT, INSERT

SCREW, M6X20

SEAL, COVER

SCREW HD 1/4" X 3/4"

STRAP, NYLON 5/8

NUT, 1/4"-20 NYLON LOCKNUT
ADAPTER FITTING, ENGINE OIL DRAIN
ELBOW

FITTING

MUFFLER, ENGINE

BOLT 3/8" X 1-1/4" G5

NUT 3/8" NC INS.NYLON G8...........ccoconvenee
NUT MB......coiiiieeeeees

HOLDER, MANUAL
WASHER, 5/16"

WASHER, LOCK 5/16" ..o

NUT 5/16" X 5/8"
EXHAUST PIPE, ENGINE

TUBE, FLEX SS......oooierrieereneie

CLAMP
BRACKET, ENGINE

Q

Y. REMARKS

N =2 2 WWW—LPWW—L L2 2 2WWW—=0000 O U1 oo =

................ REPLACES P/N 492598

................ REPLACES P/N 49258
................ REPLACES P/N 492622

................ REPLACES P/N 492583
................ REPLACES P/N 508341

................ REPLACES P/N 492623

................ REPLACES P/N 514711

AR14H TANDEM VIBRATORY ROLLER  PARTS MANUAL — REV. #1 (09/06/19) — PAGE 43



SCRAPER ASSY.

PAGE 44 — AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19)



SCRAPER ASSY.

NO. PARTNO. PART NAME QrTy. REMARKS

640 803081 SCRAPER/BLADE INTERNAL ASSY. 1

650 802756 SPRING 4

660  EM969013 NUT 3/8" NC INS.NYLON G8..........ccoocvurrrrennee PO REPLACES P/N 492583
670 504679 WASHER, FLAT 3/8 2

680  EM963057 BOLT, 3/8" DIA. ..o P REPLACES P/N 492313
690 802621 SCRAPER BLADE/RUBBER EXT. FRONT 1

700 802756 SPRING 2

710  EM969013 NUT 3/8" NC INS.NYLON G8. ........ccoocvirrrrernee P REPLACES P/N 492583
720 504679 WASHER, FLAT 3/8 4

730 492378 BOLT, HHCS G5 2

740 803073 SPRAY BAR 1

750 506071 ELBOW PVC 1

760 505389 CLAMP 2

761 EM923057 WASHER, 1/4" ..., 2 REPLACES P/N 492596
762 492356 BOLT, 1/4"X3/4" 2

763 2101402 WASHER, LOCK 1/4" DIA. .....cooevririeririireine, 2, REPLACES P/N 492622
860 803081 SCRAPER/BLADE INTERNAL ASSY. 1

870 802756 SPRING 4

880 803078 SCRAPER BLADE/RUBBER REAR EXT. 1

881 802756 SPRING 1

890 3019092 WASHER, FLAT 3/8".......coveeerreereiseine, PR REPLACES P/N 506488
900  EM963057 HHCS, 3/8" X 1-1/2" ... 2o, REPLACES P/N 492313
910  EM969013 NUT, NYLOK ..o P REPLACES P/N 492583
920 3019092 WASHER, FLAT 3/8"......ccoeeriricereineieeenne, P REPLACES P/N 506488
930  EM969013 NUT, NYLOK ..o P REPLACES P/N 492583
940  EM963057 HHCS, 3/8" X 1-1/2" ... 2o, REPLACES P/N 492313
1430 803073 SPRAY BAR 1

1440 505389 CLAMP 2

1460 508344 WASHER, FLAT 5/16" 2

1470  EM923343 WASHER LOCK 5/16" ........ooviriririeicrcin, 2o REPLACES P/N 492623
1480 492363 BOLT 5/16" DIA. NCX3/4" G5 2

AR14H TANDEM VIBRATORY ROLLER  PARTS MANUAL — REV. #1 (09/06/19) — PAGE 45



BATTERY AND FUEL TANK ASSY.

PAGE 46 — AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19)



BATTERY AND FUEL TANK ASSY.

NO. PARTNO. PART NAME QTy. REMARKS
100 802609 PLATE, FLOOR 1

110 517296 KEEPER, LATCH 1

120 6630207 RIVET 7

520 802614 TANK, FUEL 1

530 520820 CAP, FUEL EPA 1

560 20795 VALVE, SCREENED DAPCO 1

570 19633 BUSHING, RUBBER FUEL DAPCO 1

990 514391 BATTERY, 12V, GROUP 42 R 1

1000 515114 CABLE, NEGATIVE BATTERY 1

1030 505624 BATTERY, TERMINAL COVER 1

1040 506266 BATTERY, TERMINAL COVER 1

1050 804232 BRACKET, BATTERY HOLD DOWN 2

1060 492595 WASHER, FLAT 3/16" 2

1070 2101402 WASHER, LOCK 1/4" DIA ......coovvrireriiiine, 2o, REPLACES P/N 492622
1080 512185 SCREW HHC 1/4-20 X 1-3/4" 2

1160 802574 TENSION CLAMP 5

1170 520611 HOSE 1/4", FUEL EPA, 40" ..........cccooviininine 4o, 1 PC=1FT.
1600 520177 BASE, BATTERY 1

1630 100602 NUT, INSERT 2

1640 492595 WASHER, FLAT 3/16" 2

1650 2101402 WASHER, LOCK 1/4" DIA. ..o, 2o, REPLACES P/N 492622
1660 100443 SCREW M6X20 2

1670 803439 BRACKET, FUEL TANK 1

1700 203403 GROMMET, REMOTE VENT 1

1710 202772 VENT, ROV VALVE 1

AR14H TANDEM VIBRATORY ROLLER  PARTS MANUAL — REV. #1 (09/06/19) — PAGE 47



SAFETY BAR ASSY.

: (40)
- @ - @ s

PAGE 48 — AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19)



SAFETY BAR ASSY.

NO.
20
21
22
30
40
260
270

280

PART NO.
802887
492595
2101402
100602
100443
803533
492628
803908

PART NAME
COVER, REAR
WASHER, FLAT 3/16"
WASHER, LOCK 1/4" DIA ..o,
NUT, INSERT

SCREW M6X20

ROPS

LOCK, WASHER 3/4"

[=]

QTy. REMARKS
1
4
R, REPLACES P/N 492622
4
4
1
4
4

HEX HEAD BOLT 3/4" NC X 1-1/4" G5

AR14H TANDEM VIBRATORY ROLLER  PARTS MANUAL — REV. #1 (09/06/19) — PAGE 49



SEAT ASSY.

PAGE 50 — AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19)



SEAT ASSY.

NO.
180
330
3404
410
460
470
480
490
680
810
820
830
840
850
1450
1620
1780
1790
1800
1810
1820
1830
1840
1841
1842
1950
1960
1970

PART NO.
100602
802409

100602
506186
509143
EM923343
506186-1
18057
802396
505976
506185
EM923343
2105162
506071
508302
803560
100602
492595
2101402
100443
2105162
2105164
EM923057
EM923343
801310
100081
34606

PART NAME
NUT, INSERT

SEAT ..o

NUT, 5/16" NC
NUT, INSERT

HYDRAGUIDE
NUT 5/16"

WASHER, LOCK 5/16" ........cccererriiriieinne,

COLUMN, STEERING
LEVER, BRAKE ASSY.
CABLE, BRAKE

CLAMP ..o

PLATE CORNER

WASHER, LOCK 5/16" ..o,
SCREWHHC ..o,

ELBOW PVC

PAD, RUBBER TANK

SUPPORT BRACKET FOR SPRAYER
NUT, INSERT

WASHER, FLAT 3/16"

WASHER, LOCK 1/4" DIA ......c.ccovviirirnne.

SCREW M6X20

SCREWHHC ..o,
NUT, NYLON 5/16-18"........cccevverrirririens
WASHER, FLAT 1/4"......iiiiirieenne,
WASHER, LOCK 5/16" ........covvereiriirirnne.

BOLT, M12X50
NUT, M12 NYLOK
SEAT BELT, ROPS

[=]

TY. REMARKS

I VRO CRF AN O G U U NQUEFGR G auirgy |, RO N NG NGO NG NN )

................ INCLUDES ITEM W/#

................ REPLACES P/N 492623

................ SET OF 2 PIECES

................ REPLACES P/N 492623
................ REPLACES P/N 492367

................ REPLACES P/N 49262

................ REPLACES P/N 492367
................ REPLACES P/N 492582
................ REPLACES P/N 492596
................ REPLACES P/N 492623

AR14H TANDEM VIBRATORY ROLLER  PARTS MANUAL — REV. #1 (09/06/19) — PAGE 51



STEERING COLUMN ASSY.

PAGE 52 — AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19)



STEERING COLUMN ASSY.

NO. PARTNO. PART NAME QTy. REMARKS

120 6630207 RIVET 7

130 517295 LATCH, BUTTERFLY 1

170 802635 PANEL, ACCESS 1

180 100602 NUT, INSERT 6

190 100443 SCREW M6 X M20 6

191 492595 WASHER, FLAT 3/16" 6

192 2101402 WASHER, LOCK 1/4" DIA ......cooevririiieircien, B REPLACES P/N 492622
230 513324 CABLE FORWARD AND REVERSE 1

390 800803 HOUR/TACHOMETER 1

395 800417 HOSE, WIRE SHIELD 1.9

470 509143 NUT 5/16" 4

480  EM923343 WASHER, LOCK 5/16" ..o, L REPLACES P/N 492623
490  506186-1 COLUMN, STEERING 1

501 507444 SPACER 2

502 801873 O-RING 1

503 803572 O-RING 1

610 513322 VALVE BALL 1

800 802500 RECEPTACLE, CHARGER 12V 1

801 503119 NUT, LOCK 2

802 803418 SCREW, 3/16" NC X 3/4" G5 2

1360 EM916001 FITTING, GREASE ..o L IS REPLACES P/N 491698
1380 100602 NUT, INSERT 4

1390 803011 COVER, ACCESS PANEL 1

1400 100531 WASHER 4

1410 2101402 WASHER, LOCK 1/4" DIA ..., b REPLACES P/N 492622
1420 DULT100443J SCREW M6 X 20 P-1 G2 4

1970 34606 SEAT BELT, ROPS 1

1980 803755 BAR, ARTICULATION LOCK 1

1990 492584 NUT, LOCK 1/2" DIA.NC 1

2000 492396 BOLT, 1/2" NC X 2" 1

2010 492599 WASHER, 1/2" 3

2040 512881 RIVET BRAKE LINING ......c.ccooevninicrriiriinines b REPLACES P/N 503723
2050 491008 FITTING PROTECTOR 2

AR14H TANDEM VIBRATORY ROLLER  PARTS MANUAL — REV. #1 (09/06/19) — PAGE 53



STEERING ASSY.

PAGE 54 — AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19)



STEERING ASSY.

NO.
80
240
350
360
370
380
391
394
410
420
430
440
450
460
490
510
1890
1900
1910
1920
1930
1940

PART NO.
2101402
803120
802602
801709
801708
506239
803129
EM503115
100602
803163
492595
100443
503119
506186
506186-1
801040
803582
100443
492595
2101402
100078
35100Z6L003

PART NAME

WASHER, LOCK 1/4" DIA. ........ccccc.c..

THROTTLE CABLE
COVER, INSTRUMENT
LIGHT, AMBER

LIGHT, RED

CABLE CHOKE
LEVER, THROTTLE

SCREW.....coiiiiirinieeeiseeeeeinies

NUT, INSERT

BRACKET, THROTTLE LEVER
WASHER, FLAT 3/16"

SCREW M6 X M20

NUT, LOCK

HYDRAGUIDE HGF10120
COLUMN, STEERING
STEERING WHEEL, WITH KNOB
PLATE

SCREW M6 X 20
WASHER, FLAT 3/16"

WASHER, LOCK 1/4" DIA ........ccvvvvnee.

NUT, M6 NYLON G8.8
IGNITION SWITCH W/KEYS

QrTy. REMARKS

T
2
1
1
1
1
1
1
2
4
1
4
6
2
1
1
1
1
1
1
1
1

................ REPLACES P/N 492622

................ REPLACES P/N 503115

................ REPLACES P/N 492622

AR14H TANDEM VIBRATORY ROLLER  PARTS MANUAL — REV. #1 (09/06/19) — PAGE 55



WATER TANK AND FILTER ASSY.

A
s

NOTES:

ASHOWN ON SCRAPPER ASSY.

PAGE 56 — AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19)



WATER TANK AND FILTER ASSY.

NO. PARTNO. PART NAME QTy. REMARKS
290 803116 TANK, WATER 1

300 42435 CAP, WATER TANK 1

310 802613 WATER TANK, LOWER 1

320 506071 ELBOW PVC 3

1090 801532 FILTER, WATER 1

1091 517328 WORM CLAMP 2

1100 506071 ELBOW PVC 6

1110 521329 WATER PUMP 1

1111 519888 FITTING, ELBOW 2

1120 492595 WASHER, FLAT 3/16" 4

1130 2101402 WASHER, LOCK 1/4" DIA. ....c.ccoiririercrcien. b REPLACES P/N 492622
1140 492256 SCREW, ALLEN HD 1/4" X 1" 20-NC 4

1350 505489 ADAPTER, FITTING 1

1360 EM916001 FITTING, GREASE ..o T REPLACES P/N 491698
1370 505516 HOSE, GREASE, 6.3" ........cociinreecrrcreiniis L IR 1 PC=1FT.
1490 513379 ADAPTER 1

1500 519618 HOSE, WATER 1/2", 24" ..o 2 1 PC=1FT.
1510 519618 HOSE, WATER 1/2", 37.5" ... L 1 PC=1FT.
1520 519618 HOSE, WATER 1/2", 26"........cooovirercrcirininns TR 1 PC=1FT.
1530 519618 HOSE, WATER 1/2", 9" ..o L IS 1 PC=1FT.
1540 519618 HOSE, WATER 1/2", 27.5" ... TR 1 PC=1FT.
1550 519618 HOSE, WATER 1/2", 14.2" ... 2o, 1 PC=1FT.
1560 519618 HOSE, WATER 1/2", 34.65".........cooenerririninne K TR 1 PC=1FT.
1570 519618 HOSE, WATER 1/2", 67" ..o LT 1 PC=1FT.
2050 491008 FITTING PROTECTOR 2

AR14H TANDEM VIBRATORY ROLLER * PARTS MANUAL — REV. #1 (09/06/19) — PAGE 57



MANIFOLD ASSY.

PAGE 58 — AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19)



MANIFOLD ASSY.

NO.

10
20
30
40
50
60
70
80
90
100
110
120
130
140
160
170

PART NO.
515502
511808
EM25507
506182
519967
512234
506245
506247
507885
507772
507774
506246
506205
506196
506193
506195

PART NAME
MANIFOLD
ADAPTER STRAIGHT
FITTING

COUPLING PSITEST
ADAPTER ELBOW
ADAPTER ELBOW
VALVE SOLENOID, VIBRATION
VALVE NEEDLE, TOW
COIL

PLUG

VALVE RELIEF
VALVE RELIEF

PLUG

ELBOW

FITTING

FITTING

QTy.

1
7
2
3
4
2
1
1
1
1
1
1
1
1
2
2

REMARKS

AR14H TANDEM VIBRATORY ROLLER  PARTS MANUAL — REV. #1 (09/06/19) — PAGE 59



HONDA GX630RHKAF FAN COVER ASSY.

PAGE 60 — AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19)



HONDA GX630RHKAF FAN COVER ASSY.

PART NO.
16715Z6L000
19610Z6L000ZA
19619Z0A300
1962126800
19641261000
19642261000
84601HA7670
90005ZCK000
90380GM9740
9391325580
957010601600
957010602000

PART NAME QTy. REMARKS

COVER, FUEL PUMP 1

COVER COMP,, FAN *R280* ........cccovurrvrirernnne T, INCLUDES ITEMS W/$
COLLAR, FAN COVER 10

PROTECTOR, FAN COVER 1

SHROUD, R.LOWER ..o, T INCLUDES ITEMS W/%
SHROUD, L. LOWER ........ccoooenirininrriiiins T INCLUDES ITEMS W/#
NUT, FENDER SETTING 2

SCREW, SPECIAL, 4X10 4

SCREW, SPECIAL, 6X15 2

SCREW, TAPPING, 5X20 2

BOLT, FLANGE, 6X16 3

BOLT, FLANGE, 6X20 10

AR14H TANDEM VIBRATORY ROLLER  PARTS MANUAL — REV. #1 (09/06/19) — PAGE 61



HONDA GX630RHKAF CARBURETOR ASSY.

B Ny Y N R R LI R vy P r vy P L Ll

PAGE 62 — AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19)



HONDA GX630RHKAF CARBURETOR ASSY.

NO. PARTNO.

1 15721261000
2#8$%8& 16010Z6L003
3% 1601326L003
43 16015261003
6% 16016261801
7%$ 16024124760
8% 16081261003
9 16100Z9E023
10$  16113Z6L003
11§ 16124ZE0005
12§  16126Z6L003
13§ 16134Z6L801
14$ 16148141881
15$  16155Z6L003
16$  16166Z9E003
17$  16176Z2GD51
18 16198Z6L000
19§  16200Z6L003
20 16211261000
22 1622126000
23 17228261000
24 1722976000
25 17369KB4670
26 17410Z6L000
28 90003261000
29%  93500040121H
30$ 938920501018
31 9500202080
338 99101ZH80980
338 99101ZH81020
338 99101ZH81100
348 99101ZH80980
348 99101ZH81020
348 99101ZH81100
358 99204ZE20400

PART NAME
TUBE, BREATHER
GASKET SET
FLOAT SET

CHAMBER SET, FLOAT ......ccocovvvinnn.

SCREW SET

SCREW SET, DRAIN ......ccoeviirininnn.

SCREW, FLOAT

CARBURETOR ASSY. .....ccveriiriirirnns

PLATE

SCREW, THROTTLE STOP
ARM, THROTTLE LINKAGE
CAP, ADJUSTING SCREW
CAP, CHOKE DUST

VALVE COMP., FLOAT
NOZZLE, MAIN
SCREEN, FUEL STRAINER
TUBE, DRAIN

VALVE ASSY., SOLENOID
INSULATOR, CARBURETOR
PACKING, CARBURETOR
PACKING, AIR CLEANER
SEAL, AIR CLEANER CASE
CLIP, BREATHER TUBE
ELBOW COMP, AIR CLEANER
BOLT, FLANGE, 6X106
SCREW, PAN, 4X12
SCREW-WASHER, 5X10
CLIP, TUBE

JET, MAIN, #98

JET, MAIN, #102

JET, MAIN, #110

JET, MAIN, #98

JET, MAIN, #102

JET, MAIN, #110

JET SET, PILOT, #40 ......cocovvercrrirnnn.

QTY. ~  REMARKS

1

1
1
1
2
1
1
1
1
1
1
2
1
1
2
1
1
1
1
2
1
1
1
1
4
4
1
1
1
1
1
1
1
1
2

................ INCLUDES ITEMS W/%
................ INCLUDES ITEMS W/#

................ INCLUDES ITEMS W/$

................ INCLUDES ITEMS W/&

AR14H TANDEM VIBRATORY ROLLER  PARTS MANUAL — REV. #1 (09/06/19) — PAGE 63



HONDA GX630RHKAF AIR CLEANER ASSY.

PAGE 64 — AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19)



HONDA GX630RHKAF AIR CLEANER ASSY.

PART NO.
17210Z6L010
1721826L000
1722026000
1722376000
17230Z6L000
17232Z2E000
17235261300
17236261300
17417261000
19619Z0A300
90325044000
90802261000
9405006000
957010601800

PART NAME

ELEMENT COMP, AIR CLEANER ............

FILTER, OUTER

CASE COMP, AIR CLEANER ...........c.......

STAY COMP, AIR CLEANER ELEMENT

COVER COMP, AIR CLEANER ................

GROMMET, AIR CLEANER

KNOB, AIR CLEANER COVER
SPRING, AIR CLEANER CASE COVER
PACKING, AIR CLEANER CASE
COLLAR, FAN COVER

NUT, TOOL BOX SETTING

CAP, SEALING

NUT, FLANGE, 6MM

BOLT, FLANGE, 6X18

QTY.

S e~ S ) N R ) T e e S S S

REMARKS
................ INCLUDES ITEMS W/#

................ INCLUDES ITEMS W/%

................ INCLUDES ITEMS W/$

AR14H TANDEM VIBRATORY ROLLER  PARTS MANUAL — REV. #1 (09/06/19) — PAGE 65



HONDA GX630RHKAF FUEL PUMP ASSY.

PAGE 66 — AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19)



HONDA GX630RHKAF FUEL PUMP ASSY.

PART NO. PART NAME QTy. REMARKS
16700Z6L003 PUMP ASSY., FUEL
1671126L000 STAY, FUEL PUMP
16850261020 TUBE COMP. A, FUEL
16860261000 TUBE COMP. B, FUEL
16870Z6L000 TUBE, PURGE
16882261000 TUBE, DIAPHRAGM
16910261003 FUEL FILTER, IN-LINE
11 80152958680 RUBBER, RR. FENDER
12 938940601600  SCREW-WASHER, 6X16
13 950024100008  CLAMP, TUBE

15 9500270000 CLIP, TUBE

17 957010601400  BOLT, FLANGE, 6X14

(OCD\IWAOOI\)‘Z
o

DO RN - = s

AR14H TANDEM VIBRATORY ROLLER * PARTS MANUAL — REV. #1 (09/06/19) — PAGE 67



HONDA GX630RHKAF FLY WHEEL ASSY.

PAGE 68 — AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19)



HONDA GX630RHKAF FLY WHEEL ASSY.

co\“\)—s‘z

PART NO. PART NAME Qrty. REMARKS
19511Z6L000 FAN, COOLING 1
19513Z6L000 PLATE, COOLING FAN SETTING 1
31110261801 FLYWHEEL COMP. 1
90201Z6L000 NUT, SPECIAL 20MM 1

AR14H TANDEM VIBRATORY ROLLER  PARTS MANUAL — REV. #1 (09/06/19) — PAGE 69



HONDA GX630RHKAF CYLINDER HEAD ASSY.

PAGE 70 — AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19)



HONDA GX630RHKAF CYLINDER HEAD ASSY.

=
o

O©CooO~NOoOOOTh~,WwWwhND —

10
11
12
13
14
15
16
17
18
19

PART NO.
11911Z6L000
12110Z6L010
12120Z6L010
1231126L000
12311261800
12312261000
15600261000
15625261000
1672276L010
17101Z6L010
17151Z6L010
90006261000
92900080220E
9405008000
9405010000
957010603000
957010801600
957010801600
980795587G

PART NAME

HANGER, ENGINE

HEAD COMP, CYLINDER (#1)
HEAD COMP, CYLINDER (#2)
COVER, CYLINDER HEAD
COVER, CYLINDER HEAD
PACKING, HEAD COVER

CAP ASSY., OIL FILLER .....c.cccvvvveee.

PACKING, OIL FILLER CAP
STAY, FUEL TUBE GROMMET
MANIFOLD, INTAKE
PACKING, INTAKE MANIFOLD
BOLT, FLANGE, 8X55

BOLT, STUD, 8X22

NUT, FLANGE, 8MM

NUT, FLANGE, 10MM

BOLT, FLANGE, 6X30

BOLT, FLANGE, 8X16

BOLT, FLANGE, 8X16

PLUG, SPARK

QTy. REMARKS
2
1
1
1
1
2
T, INCLUDES ITEMS W/$
1
1
1
2
4
4
4
8
4
1
1
2

AR14H TANDEM VIBRATORY ROLLER  PARTS MANUAL — REV. #1 (09/06/19) — PAGE 71



HONDA GX630RHKAF IGNITION COIL ASSY.

PAGE 72 — AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19)



HONDA GX630RHKAF IGNITION COIL ASSY.

PART NO.
30500Z6L023
30551Z6L000
31630261811
32110Z6L000
32114261000
90650KV6003
90672SB2003
9160126L000
957010601200
957010603200

PART NAME

COIL ASSY,, IGNITION

CLAMP, HIGH TENSION CORD
COIL ASSY,, CHARGE (26A)
HARNESS ASSY., ENGINE WIRE
BRACKET, HARNESS

BAND, WIRE, 95MM

STRAP, CABLE, 105MM (BLACK)
GROMMET, CORD

BOLT, FLANGE, 6X12

BOLT, FLANGE, 6X32

Qry.

2
1
1
1
1
1
1
1
1
6

REMARKS

AR14H TANDEM VIBRATORY ROLLER  PARTS MANUAL — REV. #1 (09/06/19) — PAGE 73



HONDA GX630RHKAF STARTER MOTOR ASSY.

PAGE 74 — AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19)



HONDA GX630RHKAF STARTER MOTOR ASSY.

NO. PARTNO. PART NAME QTy. REMARKS
1#&  30201PH9004 RING, SNAP 1
2# 30202PZ1003 COLLAR SET, CLUTCH STOP .....cccocvivrirrinnne 1
3 31200Z6L003 MOTOR ASSY., STARTER ......cccoeviniririenns 1
44 31203PH9004 LEVER, PINION DRIVE 1
5# 31204ZJ1H02 SWITCH ASSY., MAGNET 1
6# 31207ZE9H01 CLUTCH COMP,, OVERRUNNING 1
# 3120826L003 HOUSING COMP, DRIVE SIDE 1
8#$  31211PHI004 BRUSH 4
o# 31212PH9004 SPRING, BRUSH 4
10#  31214PH9004 BOLT, THROUGH 2
11#  31217Z0A003 ARMATURE COMP. 1
1
1
1
2
1
1
1
2
1
2

................ INCLUDES ITEMS W/&
................ INCLUDES ITEMS W/#

INCLUDES ITEMS W/@

124 31218P64N01 YOKE COMP. ..o
13#  31219Z6L003 FRAME COMP, COMMUTATOR END .............
14#  31220PH9004 NUT, HEX 8MM

15#  31223PA0006 NUT, HEX

16#  31231PH9004 HOLDER, BRUSH

17#  31233PH9004 INSULATOR, BRUSH HOLDER

18 31234261000 COVER, TERMINAL

19#4%@91002ZG4801 BEARING A

20 9407008080 NUT-WASHER, 8MM

21 957011004000  BOLT, FLANGE 10X40

................ INCLUDES ITEMS W/$
................ INCLUDES ITEMS W/%

AR14H TANDEM VIBRATORY ROLLER  PARTS MANUAL — REV. #1 (09/06/19) — PAGE 75



HONDA GX630RHKAF CONTROL ASSY.

PAGE 76 — AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19)



HONDA GX630RHKAF CONTROL ASSY.

20$
21$
22%
23%
24
25%
26%
27

PART NO.
16263Z0G010
16500261812
16534261000
16550261020
1655326L010
16555261010
16561261000
16562261010
16576891000
16584883300
16592241000
16594883010
1661126L010
1661726000
17957261003
90015ZE3790
92301040060H
92301050160A
93500050300A
93500050450A
9405006000
9454005018
957010601000
957010601400

PART NAME
JOINT, ROD

CONTROL ASSY......cooverrirrinieiriirienes

SPRING, STARTER

ARM COMP, GOVERNOR............cccc.....

ARM, SUB

ROD, GOVERNOR

SPRING, GOVERNOR
SPRING, THROTTLE RETURN
HOLDER, CABLE

SPRING, CONTROL ADJUSTING
SPRING, CABLE RETURN
HOLDER, WIRE

ROD, CHOKE CONTROL
HOLDER, CABLE

BUSH, LINKAGE

BOLT, GOVERNOR ARM
BOLT, RECESSED, 4X6

BOLT, RECESSED, 5X16
SCREW, PAN, 5X30

SCREW, PAN, 5X45

NUT, FLANGE, 6MM

E-RING, 5MM

BOLT, FLANGE, 6X10

BOLT, FLANGE, 6X14

Qry.

1

1
1
1
1
1
1
1
4
2
2
2
1
2
1
1
4
4
1
1
1
4
1
2

REMARKS
................ INCLUDES ITEMS W/$

................ INCLUDES ITEMS W/%

AR14H TANDEM VIBRATORY ROLLER * PARTS MANUAL — REV. #1 (09/06/19) — PAGE 77



HONDA GX630RHKAF CRANKCASE ASSY.

PAGE 78 — AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19)



HONDA GX630RHKAF CRANKCASE ASSY.

NO. PARTNO. PART NAME QTy. REMARKS
1 11100Z6L010 CRANKCASE ASSY. ..o L INCLUDES ITEMS W/$
2 12356261000 COVER, BREATHER

3 12367261000 FILTER, BREATHER

5 156571ZM7003  VALVE, OIL OUTLET

6 15572261000 PLATE, STOPPER

7 16541Z6L010 SHAFT, GOVERNOR ARM

9 372402G5004 SWITCH, OIL PRESSURE

10 900022G5004 SCREW-WASHER, 4X8

11 90404261000 WASHER, FLAT 10MM

12 90709Z6L000 DOWEL PIN, 12X20

13%  91201Z6L003 OIL SEAL, 38X58X9

14§ 91203Z6L003 OIL SEAL, 10X16X5

15 91308261003 PACKING, OIL PASS

17 9280020000 BOLT, DRAIN PLUG, 20MM

18 92900100400B  BOLT, STUD, 10X40

19 93500030080A  SCREW, PAN, 3X8

20 9410920000 WASHER, DRAIN PLUG, 20MM
21 9425110000 PIN, LOCK 10MM

22 957010601400  BOLT, FLANGE 6X14

COMNOMND 20N W - - D 4

AR14H TANDEM VIBRATORY ROLLER  PARTS MANUAL — REV. #1 (09/06/19) — PAGE 79



HONDA GX630RHKAF RECTIFIER ASSY.

PAGE 80 — AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19)



HONDA GX630RHKAF RECTIFIER ASSY.

NO. PARTNO. PART NAME QTy. REMARKS
7 18333ZE3801 GASKET, EX. PIPE 2
10 31750Z6L004 RECTIFIER ASSY., REGULATOR, 30A 1
12 32105Z6L800 HARNESS ASSY., SUB WIRE 1
15 32824ZV5003 PLUG, OUTER CONNECTOR 1

AR14H TANDEM VIBRATORY ROLLER  PARTS MANUAL — REV. #1 (09/06/19) — PAGE 81



HONDA GX630RHKAF CRANKCASE COVER ASSY.

PAGE 82 — AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19)



HONDA GX630RHKAF CRANKCASE COVER ASSY.

OO\IO)CHAODI\)—L‘Z

108
11$
12

13
144
15#%
16#%
17#%
184#
19
20#
214
22

23

24
25#
26

27

28

29

30

31

33

34

PART NO.

11300Z6L010
11312261000
15133Z6L000
15140Z6L010
15220261000
15232261000
15400RTA004
15410261000
1542376L000
15424761000
15655261000
15665261000
16510Z6L010
16511Z6L310
16512261310
16513261000
16531Z6L000
90003Z6L800
90403Z6L000
90602ZE1000
90707Z6L000
9070826L000
90902Z6L000
912027261003
91301261003
91302Z6L003
91308-PH9000
9130826L003
957010602000
957010602800
957010609000
957010804500

PART NAME
COVER ASSY., CRANKCASE .............

COVER, MOUNT CASE
ROTOR, OIL PUMP OUTER
GEAR COMP,, OIL PUMP
STRAINER COMP,, OIL
SPRING, RELIEF VALVE
CARTRIDGE, OIL FILTER

BASE COMP, OIL FILTER .......ccceeonv..

HOLDER, OIL FILTER
BOLT, SEALING

GAUGE COMP, OIL LEVEL
PIPE COMP, OIL LEVEL

GOVERNOR ASSY. ...,

WEIGHT, GOVERNOR
HOLDER, GOVERNOR WEIGHT
PIN, GOVERNOR WEIGHT
SLIDER, GOVERNOR
BOLT, HEX 3/8-16 UNC
WASHER, 6X16

CLIP, GOVERNOR HOLDER
DOWEL PIN, 8X10

DOWEL PIN, 8X14

BALL, STEEL, #15

OIL SEAL, 38X58X9
O-RING, 14.8X2.4

O-RING, OIL PUMP
O-RING, 8.8X1.9

PACKING, OIL PASS

BOLT, FLANGE, 6X20

BOLT, FLANGE, 6X28

BOLT, FLANGE, 6X90

BOLT, FLANGE, 8X45

Qry.

[do T ) T S S | R S O N T A T ) & I N N S S &'s I S &' I i i > Tttt

REMARKS
................ INCLUDES ITEMS W/#

................ INCLUDES ITEMS W/$

................ INCLUDES ITEMS W/%

AR14H TANDEM VIBRATORY ROLLER  PARTS MANUAL — REV. #1 (09/06/19) — PAGE 83



HONDA GX630RHKAF CRANKSHAFT ASSY.

PAGE 84 — AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19)



HONDA GX630RHKAF CRANKSHAFT ASSY.

© oo =
3

PART NO. PART NAME QrTy. REMARKS
13310Z6L680 CRANKSHAFT COMP. 1
90402Z6L000 WASHER, CRANKSHAFT THRUST 1
90741ZE2000 KEY, SPECIAL WOODRUFF, 25X18 1

AR14H TANDEM VIBRATORY ROLLER  PARTS MANUAL — REV. #1 (09/06/19) — PAGE 85



HONDA GX630RHKAF PISTON ASSY.

PAGE 86 — AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19)



HONDA GX630RHKAF PISTON ASSY.

=

o

O~NOOOT P WND —
+H=

+H=

PART NO. PART NAME QrTy. REMARKS
13010Z6L003 RING SET, PISTON (STD.)

1310126L010 PISTON

1311126L000 PIN, PISTON

13210Z6L000 ROD ASSY., CONNECTING .......cccoenirrivrrrennee
13211Z6L003 BEARING A, CONNECTING ROD
90001Z6L000 BOLT, CONNECTING ROD, 7X38
90551ZE1000 CLIP, PISTON PIN, 18MM

90705Z6L000 DOWEL PIN, 9X10

................ INCLUDES ITEMS W/#

B I\l O\ I\ b

AR14H TANDEM VIBRATORY ROLLER  PARTS MANUAL — REV. #1 (09/06/19) — PAGE 87



HONDA GX630RHKAF CAMSHAFT ASSY.

PAGE 88 — AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19)



HONDA GX630RHKAF CAMSHAFT ASSY.

=
o

coooxlgm-hoor\)—u

—_
- O
&

12%
138
14
15
16
17$
18
19

PART NO.

1220826003
14100Z6L000
14410261000
1443176000
14461261000
14568261000
14711261000
14721761000
14730Z6L000
14735261000
14751261000
14763261000
14764261000
14771ZE1000
90012Z6L000
90206261000
90602ZE1000
90707Z6L000
957010602200

PART NAME
SEAL, VALVE STEM

CAMSHAFT ASSY. ..o

ROD COMP, PUSH

ARM, VALVE ROCKER
SHAFT, ROCKER ARM
SPRING, WEIGHT RETURN
VALVE, IN.

VALVE, EX.

LIFTER ASSY., VALVE ......cccccovvvininns

SHAFT COMP,, VALVE LIFTER
SPRING, VALVE

COLLAR, VALVE LIFTER
SPRING, VALVE LIFTER
RETAINER, IN. VALVE SPRING
SCREW, TAPPET ADJUSTING
NUT, TAPPET ADJUSTING
CLIP, GOVERNOR HOLDER
DOWEL PIN, 8X10

BOLT, FLANGE, 6X22

QTyY. REMARKS
4
L ST INCLUDES ITEMS W/#
4
4
4
1
2
2
L ST INCLUDES ITEMS W/$
1
4
1
1
4
4
4
1
1
1

AR14H TANDEM VIBRATORY ROLLER  PARTS MANUAL — REV. #1 (09/06/19) — PAGE 89



HONDA GX630RHKAF LABEL ASSY.

PAGE 90 — AR14H TANDEM VIBRATORY ROLLER ¢ PARTS MANUAL — REV. #1 (09/06/19)



HONDA GX630RHKAF LABEL ASSY.

oaro—-‘z

PART NO. PART NAME QTY. REMARKS
87516ZCN000  MARK, OPERATOR CAUTION (ENGLISH) 1
87521Z6N000  EMBLEM (GX630) 1
87531Z6L000  MARK, HONDA 1

AR14H TANDEM VIBRATORY ROLLER  PARTS MANUAL — REV. #1 (09/06/19) — PAGE 91



PARTS MANUAL

HERE’S HOW TO GET HELP

PLEASE HAVE THE MODEL AND SERIAL
NUMBER ON-HAND WHEN CALLING

UNITED STATES
Multiquip Inc.

(310) 537- 3700

6141 Katella Avenue Suite 200
Cypress, CA 90630

E-MAIL: mg@multiquip.com
WEBSITE: www.multiquip.com

CANADA UNITED KINGDOM
Multiquip Multiquip (UK) Limited Head Office
(450) 625-2244 0161 339 2223

4110 Industriel Boul. Unit 2, Northpoint Industrial Estate,
Laval, Quebec, Canada H7L 6V3 Globe Lane,

E-MAIL: infocanada @ multiquip.com Dukinfield, Cheshire SK16 4UJ

E-MAIL: sales @multiquip.co.uk

© COPYRIGHT 2019, MULTIQUIP INC.

Multiquip Inc, the MQ logo are registered trademarks of Multiquip Inc. and may not be used, reproduced, or altered without written permission. All other trademarks are the property
of their respective owners and used with permission.

This manual MUST accompany the equipment at all times. This manual is considered a permanent part of the equipment and should remain with the unit if resold.

The information and specifications included in this publication were in effect at the time of approval for printing. lllustrations, descriptions, references and technical data contained in
this manual are for guidance only and may not be considered as binding. Multiquip Inc. reserves the right to discontinue or change specifications, design or the information published
in this publication at any time without notice and without incurring any obligations.

Your Local Dealer is:

2

MULTIQUIP




